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IDCs cannot prescribe controlled medications 
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	Oral Antibiotics
· Amoxicillin (Amoxil) 250mg & 500mg caps
· Amoxicillin/clavulanate (Augmentin) 500mg, 875mg tabs 
· Azithromycin (Zithromax) 1g powder packets, 250mg tabs, 500mg tabs
· Cephalexin (Keflex) 250mg  & 500mg caps
· Ciprofloxacin (Cipro) 250, 500, 750mg tabs (Pregnancy Category C)
· Clindamycin (Cleocin)150mg, 300mg  caps
· Dicloxacillin 250mg caps
· Doxycycline (Vibramycin) 100mg caps or tabs (Pregnancy Category D) not for  malaria prophylaxis
· Isoniazid* 300mg tabs  (Pregnancy Category C)
· Levaquin 250mg, 500mg, 750mg tabs (Pregnancy Category C)
· Metronidazole (Flagyl) 250mg tabs
· Metronidazole (Flagyl) 500mg
· Nitrofurantoin (Macrobid) 100mg caps (preg: contraindicated at term)
· Penicillin VK (Pen VK) 250mg, 500mg tabs
TMP-SMX (Septra DS, Bactrim DS) 160mg/800mg tabs) (Pregnancy Category C)

Parenteral Antibiotics (IM only)
· Ceftriaxone (rocephin) 250mg inj (gonorrhea only)
· Benzathine penicillin (Bicillin-LA) 1.2 MIL UNITS (strep pharyngitis only)

Oral Antifungals
· Fluconazole (Diflucan) 150mg x 1 tab (Pregnancy Category C for single dose for vaginal candidiasis, Cat D for all other indications 
· Nystatin cream, susp

Antibiotics - EENT
· Cortisporin otic susp 
· Erythromycin ophth oint
· Polysporin ophth oint
· Sulfacetamide 10% ophth oint & soln
· Moxifloxacin 0.5%(Vigamox) soln
\
Antivirals
· Acvclovir (Zovirax) 200mg caps,  400mg tabs, 800mg tabs
· Valacyclovir (Valtrex) 500mg, 1gm
	Antiulcer Drugs/GERD Agents
· Carafate 1gm tab ; 1gm/10ml susp
· Maalox-plus extra strength susp  
· Omeprazole (prilosec) 20mg
· Nexium 20mg, 50mg tab
· Rantidine (Zantac) 150mg tabs; 15mg/ml syrp

Other GI Agents
· Dicyclomine (Bentyl) 10mg caps & tabs
· Simethicone (Mylicon) 80mg tabs

Antidiarrheals
· Loperamide (Imodium) 2mg caps

Laxatives/Cathartics
· Bisacodyl (Dulcolax) 5mg tabs & 10mg supps
· Docusate  calcium (Surfak) 240mg caps 
· Glycerin adult 
· Milk of magnesia susp

Urinary Tract/Prostate Agents
· Phenazopyridine (Pyridium) 200mg tabs
· Nitrofurantoin 25mg, 50mg caps, 100mg (Macrobid) caps(preg: contraindicated at term)

Antitussives/Expectorants
· Benzonatate (Tessalon) 100mg 
· Guaifenesin: (Robitussin: plain, DM) syrup
· Mucinex-D (guaifenesin 600mg and pseudoephedrine 60mg) (avoid pseudo in first term)
· Guifensesin (Mucinex) 600 mg

Antihistamine/Decongestants
· Chlorpheniramine 4mg tabs
· Diphenhydramine (Benadryl) 25mg, 50mg caps
· Hydroxyzine HCI (Atarax) 10mg, 25mg tabs 
· Loratidine (Claritin) 10mg tab
· Cetirizine (Zyrtec) 10 mg
· Fexofenadine (Allegra) 180 mg
· Meclizine (Antivert) 25mg tabs
· Pseudoephedrine (Sudafed):  30mg tabs(avoid in 1st term)
	Muscle Relaxants
· Cyclobenzaprine (Flexeril) 10mg tabs 
· Methocarbamol (Robaxin) 500mg tabs
· Tizanidine (Zanaflex) 2mg, 4mg tabs

Nasal Agents
· Fluticasone (Flonase) spray
· Mometasone (Nasonex) nasal spray
· Oxymetazoline (Afrin) 15ml spray (no fetal/neonatal effects seen in 3rd trimester)
· Sodium chloride nasal spray

Asthma Agents
· Short acting beta agonist (SABA)
· Albuterol MDI (Ventolin HFA)
· Inhaled corticosteroids (ICS)
· Fluticasone propionate (Flovent)  MDI , Diskus
· Mometasone (Asmanex) twisthaler
· Long Acting Beta Agonist (LABA)/ ICS
· Advair (fluticasone propionate/salmeterol)
· Symbicort (formoterol fumarate dehydrate/budesonide)
· Short acting anticholinergics (COPD/Emphysema)
· Ipatropium (Atrovent)
· Short acting Beta agonist/ anticholinergic (COPD/ Emphysema)
· Albuterol/Ipatropium (Combivent)

Anticonvulsants
 CANNOT PRESCRIBE

Anticoagulants/Blood Modifiers
CANNOT PRESCRIBE
 
Diuretics
· Hydrochlorothiazide (HCTZ) 12.5 cap& 25 mg tab 
· Furosemide (Lasix) 20, 40mg tab
· Chlorthalidone 25,50,100 mg tab


Vasodilators/Angina Agents

Lipid Lowering Agents*
· Colestipol (Colestid) 1gm tablets
· Fenofibrate  48, 54, 145, &160 tabs
· Gemfibrozil (Lopid) 600mg tabs 
· Niacin 500mg tabs, (sustained release) 500, 750, 1000mg SR caps
· Atrovastatin (Lipitor) 10, 20, 40, 80mg Pregnancy Category X
· Pravastatin (Pravachol) 10mg, 20mg, 40mg tabs Pregnancy Category X
· Simvastatin (Zocor) tabs 10mg, 20mg, 40mg Pregnancy Category X
· Ezetimibe (Zetia) 10 mg
· Simvastatin/Ezetimibe (Vyotrin) Pregnancy Category X



	NSAIDs/Analgesics
· Acetaminophen (Tylenol):           325mg, 500mg tabs; 650mg supps;160mg/5ml susp
· Aspirin 81mg, 325mg tabs
· Aspirin EC (Ecotrin) 325mg tabs
· Ibuprofen (Motrin) 400mg, 600mg, 800mg tabs Pregnancy Category D > 30wk gestation
· Indomethacin (Indocin) SR 75mg, 
· Meloxicam (Mobic) 7.5, 15mg tab Pregnancy Category D > 30wk gestation
· Naproxen (Naprosyn) 250mg, 375mg, 500mg tabs
· Oxaprozin (Daypro) 600mg tab
· Piroxicam (Feldene) 20mg caps
· Ketorolac (Toradol) 30mg inj

Gout Agents
· Allopurinol 100mg, 300mg
· Colchicine (Colcrys) 0.6mg tab
· Probenecid 500mg tab

Antidiabetic Agents*
· Glyburide (Glynase PresTab) 6mg
· Glyburide (Micronase) 2.5mg, 5mg tabs
· Glipizide (Glucotrol) 5mg & 10mg tabs
· Insulin (Novolin) regular, NPH & 70/30
· Metformin (Glucophage) 500mg, 850mg, 1000mg tabs
· Pioglitazone (Actos) 15mg, 30mg tabs
Misc. Supplies
Alcohol pads
Glucagon Emergency kit
Glucometer: Precision Xtra
Glucometer strips: Precision Xtra
Lancets
Syringes – 30, 31 guage; 0.3ml, 0.5ml, 1 ml

Electrolyte Replacement*
· Potassium chloride (Klor Con):                         20meq SR tabs; 20meq/15ml soln
· potassium citrate (Urocit-k) 5meq, 10meq tab

Anxiolvtic Agents
· Hydroxyzine (Atarax) 10mg tabs & (Vistaril) 25mg caps Contraindicated in early pregnancy
	Antihypertensives/Cardiac Drugs
Beta Blockers*:
· Atenolol (Tenormin) 25mg, 50mg, 100mg  tabs Pregnancy Category D
· Metoprolol (Lopressor) 25mg, 50mg, 100mg tabs
· Metoprolol XL (Toprol XL) 25mg, 50mg,100mg tabs
· Propranolol (Inderal)                            10mg, 20mg, 40mg & 80mg tabs

ACE Inhibitors/ARBs*:
· Lisinopril (Zestril) 2.5mg, 5mg, 10mg, 20mg, 30mg, 40mg tabs Pregnancy  Category D
· Micardis 20, 40, 80 mg tabs Pregnancy  Category D
· Losartan 25, 50, 100mg tabs Pregnancy  Category D
(May continue these drugs in combination with hydrochlorothiazide) 

Calcium Channel Blocker*:
· Amlodipine 2.5mg, 5mg, 10mg tabs
· Diltiazem extended-release (Tiazac) 120mg, 180mg, 240mg, 300mg & 360mg caps
· Nifedipine (Adalat CC) 30mg, 60mg & 90mg ER tabs
· Verapamil 80, 120 mg tab
· Verapamil extended-release 
    (Calan SR) 180mg, 240mg SR 
     tabs

Antiarrhythmics:
 CANNOT PRESCRIBE

Alpha Blockers*:
· Doxazosin (Cardura) 2mg, 4mg & 8mg tabs
· Prazosin (Minipress) 1mg, 2mg &  5mg caps
· Terazosin (Hytrin) 1 mg, 2mg, 5mg & 10mg caps
· Alfulzosin (Uroxatral) 10mg tab
· Tamsulosin (Flomax) 0.4mg cap


	Miscellaneous Antihypertensives*:
· Clonidine (Catapres) 0.1 mg, 0.2mg tabs
· Clonidine (Catapres TTS) 0. 1 mg, 0.2mg & 0.3mg patches
· Hydralazine (Apresoline) 25mg tabs
· Methyldopa (Aldomet) 250mg & 500mg tabs

Antiparkinson's Agents
CANNOT PRESCRIBE


Antidepressants *:
· Amitriptyline (Elavil) 10mg & 25mg tabs 
· Buproprion (Wellbutrin) XL 150mg, 300 mg
· Fluoxetine (Prozac) 10mg, 20mg caps
· Nortriptyline (Pamelor) 10mg & 25mg caps
· Paroxetine (Paxil) 20mg, 30mg, 40mg tabs  (Pregnancy Category D)
· Sertraline (Zoloft) 50mg, 100mg tabs 
· Trazodone (Desyrel) 50mg tabs
· Venlafaxine (Effexor) XR 37.5mg, 75mg 150 mg tabs
· Citalopram (Celexa) 20mg and 40mg

Antipsychotics
CANNOT PRESCRIBE

Headache/Migraine Agents
· But/APAP/Caffeine (Fioricet)
· Rizatriptan (Maxalt) 2.5, 5mg 10mg
· Sumatriptan (Imitrex)

Neurological Agents
 CANNOT PRESCRIBE
Narcotic Analgesics
CANNOT PRESCRIBE

Anaphylaxis Management
· Epinepherine 0.3mg auto injector  (EpiPen, adult) *







	Contraceptives
· Apri
· Aviane/Sronyx/Lessina/Lutera
· Cyclessa
· Demulen (Zovia) 1/35 - 28 day pack
· Lo-Estrin Fe 1.5/30 - 28 day pack
· Lo-Ovral 28 day packs 
· norethindrone (Micronor)/NorQD 0.35mg tab
· Norinyl/Ortho-Novum 1/35 - 28 day
· Ortho-Novum 7/7/7
· Ortho-Cyclen tabs 
· Ortho Tri-Cyclen
· Tri-Levlen, Triphasil - 28 day tabs
· Medroxyprogesterone (Depo-Provera) inj
· Monoessa
· Ortho-Evra transdermal patch (RESTRICTED TO PATIENTS LESS THAN 35 YEARS OF AGE)
· Nuva-Ring vaginal ring*
· Yaz*
· Yasmin*
· Levonorgestrel (Plan B) 0.75mg

Estrogens/Progestins
 CANNOT PRESCRIBE
Androgens
CANNOT PRESCRIBE

Thyroid/Antithyroid Agents*
· Levothyroxine (Synthroid): all tabs

Antineoplastics
CANNOT PRESCRIBE
	Otic Agents
· Aluminum acetate/acetic acid (Domeboro) 2% soln
· Auralgan soln
· Carbamide peroxide (Debrox)
· Cortisporin susp&soln

Vaginal Agents
· Clotrimazole (Mycelex-7) vaginal cream
· Miconazole 2%(Monistat) vaginal cream
· Clindamycin 2% vaginal cream
· Metronidazole (Metrogel) 0.75% vaginal gel

Oral Glaucoma Agents
CANNOT PRESCRIBE

Ophthalmics
   Antibiotics:
· Erythromycin ophth oint
· Gentamicin 0.3% ophth soln, oint
· Neosporin ophth soln
· Sulfacetamide 10% ophth oint & soln

  Miotics: 
   CANNOT PRESCRIBE

  Mydriatics:
   CANNOT PRESCRIBE


lrrigants/Lubricants/Tears:
· Naphazoline/pheniramine (Naphcon-A) soln
· petrolatum (Lacri-Lube) ophth oint
· polyvinyl alcohol (Artificial Tears)
· patanol drops
· Refresh Tears, Plus, Celluvis

	MISCELLANEOUS:

Vitamins & Minerals
· Calcium carbonate 500mg tabs 
· Calcium carbonate  (Caltrate D 600mg + 400 IU Vit. D
· Ferrous sulfate 325mg tabs 
· Prenatal vitamins (restricted to females < 45 years of age for pregnancy)
· Vitamin B-1 (Thiamine) 50mg tabs
· Vitamin B-6 (Pyridoxine) 50mg tabs

Antiemetic/Antivertigo Aqents
· Meclizine (Antivert) 25mg tabs
· Metoclopradmide (Reglan) 10mg tabs 
· Zofran  4mg, 8mg tabs & ODT
· Prochlorperazine 5mg, 10mg tabs, 25mg supp Avoid in 3rd trimester do to possible extrapyramidal sysmtoms/withdrawal)
· Promethazine (Phenergan) 25mg tabs; 25mg suppositories; 25 mg 

Tobacco Cessation
Nicotine patch 7mg, 14mg, 21
Nicotine gum 2mg
Bupropion SR (Zyban ONLY) 150mg

Oral/Dental Agents
· Cepacol lozenges
· Chloraseptic spray




	Topical Agents
Acne Products: 
· Benzoyl peroxide: various products, view AHLTA/CHCS
· clindamycin (Cleocin) 1% top soln
· erythromycin topical gel
· tretinoin (Retin-A):
  cream: 0.025%, 0.05%
      gel:  0.025%

Scabicides/Pediculicides: 
· permethrin (Elimite) 5% cream 
· permethrin (Nix) 1% creme rinse kit

Seborrhea/Psoriasis Agents:
· selenium sulfide (Selsun) 2.5% shampoo

Topical Steroids:
· hydrocortisone val* (Westcort) 0.2% cream
· hydrocortisone 1 % cream & ointment
· hydrocortisone 2.5%* cream
· triamcinolone 0.1% crm & oint
	Topical Agents
Emollients:
· Eucerin cream & lotion
· Lac-Hydrin Cream
· Lanolin hydrous oint
· urea (Carmol-10) 10% lotion
· urea (Carmol-40)* 40% gel

Topical Anesthetics/Analgesics:
· Lidocaine 4% cream; 2% jelly; 2% viscous soln

Miscellaneous Topicals:
· aluminum acetate (Domeboro) packets
· aluminum chloride (Drysol) soln
· Calamine lotion
· Podofilox (Condylox) 0.5% topical soln/gel
·  salicylic acid gel 17% (Compound- W)
· Sarna lotion
· silver sulfadiazine (Silvadene) crm
· zinc oxide ointment

Anorectal Agents
· Anusol plain & with HC suppositories
· Hydrocortisone 2.5% cream/oint
· Proctofoam *HC aerosol foam

	Topical Antibiotics:
· Bacitracin oint  
· Mupirocin (Bactroban) oint     
· Triple antibiotic oint     

Topical Antifungals:
· clotrimazole (Mycelex) 1% crm & soln
· Ketoconazole* (Nizoral) 2% crm & shampoo
· miconazole 2% cream




DATE:  ______________________


"I HAVE READ AND UNDERSTAND THE GUIDELINES FOR PRESCRIBING WITH A PHYSICIAN."


____________________________      		 _____________________________
     IDC PRINTED NAME                      IDC SIGNATURE


____________________________      		 _____________________________
 PHYSICIAN SUPERVISOR NAME           PHYSICIAN SUPV SIGNATURE
* Therapy can NOT be initiated but may be continued and patient referred to MO 
* Pager # or contact # of the prescriber is required on all prescriptions 
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